Spare parts list

6720890247
(2019/03) Hal

GS4000W 24 C 23

\\4
| ‘gl

8738894779.aa.RO

BOSCH




25.03.2019 2
6720890247



[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten zuge-
lassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a professional
who is authorised to do the work, and with due regard to the
relevant regulations.

[fr] Instructions importantes pour 'installation/le montage

Linstallation/le montage doit étre effectué(e) par un spécialiste
qualifié pour les opérations concernées et dans le respect des
prescriptions applicables.

[bg] BaxHu ykazaHusa BbB Bpb3Ka C MHCTaNMaLUATa/MOHTaXa
WMHcTanauuATa/MoHTaXbT TPAGBA Aa e U3BbpLUBA OT JIMLIEH3UpaH
3a paboTuTe CneunanucT B CbOTBETCTBUE C MPUIOKMMUTE
pasnopenou.

[cs] Diilezité pokyny k instalaci/montazi

Instalaci/montaz musf pfi dodrzeni platnych pfedpist provést
odborny pracovnik s pfislusnym opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen
Installationen/monteringen skal foretages af en godkendt installa-
ter under overholdelse af de gaeldende forskrifter.

[el] Znpavrikég unodei€elg yia Ty eykatdotaon/ocuvaploAdynon
H eykatdotaon/cuvappoAdynon mpémel va mpaypatonoletal and
e€ovaiodoTnévo yia TIC EpYacieg auTéG TEXVIKO TTPOCWIKG, TO
omnoio Ba mpénel va gpovTilel hote va TnpolvTal ol IoXUoUCEG
Satageic.

[es] Indicaciones importantes para instalacién/montaje
La instalacién/el montaje lo debe realizar personal especializado
autorizado para los trabajos, respetando las prescripciones vigen-
tes.

[et] Olulised juhised paigaldamiseks/montaaZiks
Paigaldamist/montaaZi tohib labi viia selleks volitusi omav
spetsialist, arvestades kehtivaid néudeid.

[fl] Belangrijke aanwijzingen betreffende de installatie/montage

Deinstallatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur. Hij moet rekening
houden met de geldende voorschriften.

[fi] Tarkeitd asennus- ja kokoonpano-ohjeita

Naihin téihin hyvaksytyn ammattiasentajan pitda suorittaa asen-
nus- ja kokoonpanoty6t voimassa olevien maaraysten mukaisesti.
[hu] Fontos tudnival6k az installdlashoz/szereléshez

Az installalast/szerelést egy, a munkakra felhatalmazott
szakembernek kell végeznie, az érvényes elSirasok
figyelembevételével.

[it] Avvertenze importanti per l'installazione/il montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza delle disposizioni
vigenti.

[he] 8608369mmgsBo omomgdgdo oBldswszoolmgol/dmbEsgolsmgol

0b6LBM3305/dbGsg0 1Bs 3obbaMEogmEL LdrBsmgdobogol ©sdzgdmmo

33500go30mMo 396limbswols dogh, dmgddgwo gsbafigiol sggoom.

[it] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliuoti ir montuoti, laikantis galiojanciy taisykliy, leidziama
kvalifikuotiems specialistams, kurie buvo jgalioti Siems darbams
atlikti.

25.03.2019

[Iv] Svarigi noradijumi par iekartas uzstadi$anu / montaZu
lekartas uzstadisanu/montazu ir javeic specializétam sertificétam
specialistam, ievérojot spéka esosos noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montage

Deinstallatie/montage moet worden uitgevoerd door een voorde
werkzaamheden geautoriseerde installateur rekening houdend
met de geldende voorschriften.

[no] Viktig informasjon om installasjon/montering
Installasjonen/monteringen skal gjennomferes av autoriserte
installaterer, og gjeldende forskrifter skal fglges.

[pll Wazne wskazdéwki dotyczace instalacji/montazu
Instalacja/montaz musza by¢ wykonane przez uprawnionego

do tego rodzaju prac specjaliste przy zachowaniu obowiazujacych
przepisow.

[pt] Indicagdes importantes relativas a instalagdo/montagem

A instalagdo/montagem deve ser efetuada por um técnico espe-
cializado com qualificagdes para estes trabalhos, tendo em aten-
¢ao os regulamentos em vigor.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de cétre un specialist autorizat
pentru lucrarile respective, respectandu-se prescriptiile valabile.

[ru] BaxHble YKasaHusa no I'IOHKHIOHeHVIIO/MOHTa)Ky

I'IonKmoueHme/MOHTa)K AOJDKHbI BbIMOJIHATE Cnelnanncrbl,
MMeloLLve AOMYCK K BbINOMHEHUIO TaKuX paboT, npu cobniogeHnn
AEACTBYIOLUX HOPM U NpaBunn.

[sk] DéleZité pokyny tykajlice sa in$taldcie/montize
Instalaciu/montaz musi realizovat odbornik s oprdvnenim na
vykon tychto prac, pricom musi dodrZovat platné predpisy.
[sl] Pomembni napotki za namestitev/montazo
Namestitev/montaZo mora izvesti strokovnjak, pristojen za
tovrstna dela, ob uposte vanju veljavnih predpisov.

[sr] Vazna uputstva za ugradnju i montazu

Ugradnju i montazu moraju da obave samo strucna lica ovlas¢ena
za izvodenje takvih radova koja ¢e postovati vazece propise.

[sv] Viktiga anvisningar for installation/montering
Installationen/monteringen maste utforas av en behorig och fack-
kunnig person enligt géllande foreskrifter.

[tr] Kurulum/Montaj ile ilgili 6nemli uyarilar

Kurulum/Montaj ¢aligmalari sadece yetkili bayiler tarafindan
asagida belirtilen talimatlar dikkate alinarak yapilmalidir.

[uk] Baxnusi BKaziBKM WOAO YCTAHOBK/MOHTaXY
YcTaHOBKY/MOHTaX MaloTb 3ailicHIoBaTU daxisLy, Wo matoTh Ao3sin

Ha NpoBeAeHHA UMX poGiT, i3 AOTPUMAHHA YNHHUX NPUMNNCIB.

[zh] ZKAEHEERT

WA BV RSB SR LA R Tk A R AT 225

aeaillfous Al Lda cdiadia [ar]

Al 280 g0 Blef ya pe cJualls Al £ jean (yacadta b (e preatllfcaS 1) o5 o ay

N3 gafirsual 55k 3 pgee il Sk [Fa]

JalS da 531 Cpinan y ol IS o pladl 4 Slaa 48 (61 4 (5350 Jana 55 3y S8 g/

o pladl Al gy pe il a4y

6720890247



Spare parts list

8738891191.aa.RS

GS4000W 24 C 23

Sheet metal




Pos |Description S-Nr Ordering no. Q Remarks

g

8

3
1 |Front shell 87186427640 | m
6 |Mounting frame 87160110280 | m
7 |Angle bracket 87160108430 | m
8 |Connection plate 87160110310 | m
9 |Screw M5x194 Pan Head 4.8 (2x) 87160108300 | m
10 |Screw M5x8 (10x) 87160114810 | m
11 |Combustion chamber 87160108500 | m
12 |Draught diverter 87160111590 | m
13 |Fixing bracket 87160108100 | m
14 |Flue gas safety device 87172080640 | m
15 |Fixing bracket 87160109290 | m
16 |Expansion vessel 87160111900 | m
17 |Mounting plate 87160111420 | m
18 |Exhaust pipe union @130 87055040390 | m
19 |Screw 4,8x9,5 (10x) 29106144310 | m
20 |Insulation 87160108450 | m
21 |Plate 87160108590 | m
22 |Cover 87186427740 | m
23 |Mounting frame 87186408420 | m
24 |Fixing bracket 87186409690 | m
25 |Screw 4x15 (10x) 29142113040 | m
26 |Pin (x10) 19928693 u
27 |Combustion chamber bracket 87186431430 | m

GS4000W 24 C 23

Sheet metal

25.03.2019

6720890247




Spare parts list

6720904715.AA/G

2

Heat exchanger

GS4000W 24 C 23

7777777777




Description

S-Nr

Ordering no.

Remarks

&
(6]
N
2
o
8
b
[©]
1 |Heat exchanger 87160128350 | m
2 |Flow pipe 87160108580 | m
3 |Flow pipe 87160108550 | m
4 |Washer 18.6x13.5x1.5 (10x) 87101030450 | m
5 |Temperature sensor 87160108090 | m
6 [Washer 23.9x17.2x1.5 (10x) 87101030430 | m
7 |Return pipe 87160108570 | m
8 |O-ring 17x4 (10x) 87167711540 | m
9 |Washer 30x22,2x1,5 (10x) 87101031640 | m
10 |Temperature limit 87167712690 | m
11 |Screw M2,9x6,5 (10x) 29106114040 | =

GS4000W 24 C 23

Heat exchanger

25.03.2019

6720890247




Spare parts list

6720904716.ae.G

GS4000W 24 C 23

Burner




Pos |Description S-Nr Ordering no. Q Remarks

2

o

8

&

(0]

1 |Burner 87160110840 | m
2 |Flashback protection 87160108480 | m
3 |Ignition electrode 87160108180 | m
4 |Gas float G20 87160118300 | m
5 |Temperature sensor 87186467850 | ®m
6 |Washer 23.9x17.2x1.5 (10x) 87101030430 | m
7 |lonisation electrode 87160116510 | m
8 |Screw M4x6 (10x) 87199051460 | m
9 |Screw M3,5x10 (10x) 87034010690 | m
Gas conversion kit BBT3A (HU-25.1) 5000 7 736 901 757 L
Gas conversion kit HG15/2 WK-24 LPG | 6100,7400| 8 737 601 641 ]
Gas conversion kit HG15/2 WK-24 NG | 6100,7400| 8 737601642 |®

GS4000W 24 C 23

Burner

25.03.2019

6720890247




Spare parts list

6720904717.AC/G

GS4000W 24 C 23

Gas valve

10



Description

S-Nr

Ordering no.

Remarks

&
(6]
N
2
o
8
b
[©]
1 |Gas valve 87470037000 | m
2 |Gas pipe 87160108560 | m
3 |Washer 23.9x17.2x1.5 (10x) 87101030430 | m
4 |Flat gasket (10x) 29167105290 | m
5 |Support 87160108060 | m
6 |Screw M4x6 (10x) 87199051460 | m
7 |Screw DIN7500 M4x12 (10x) 87186445540 | m
8 |Gas supply pipe 87160108070 | m
9 |Gas elbow 87199050000 | m
10 |Screw DIN7500 M5x12 (10x) 87186445550 | m

GS4000W 24 C 23

Gas valve

25.03.2019

11

6720890247




Spare parts list

T (w— 7 -

LAY

6720904718.a9.G

GS4000W 24 C 23

Pump/Tubes

0 <

12



Description

S-Nr

Ordering no.

Remarks

&

g

8

3
1 |Pump UPM2 15-70 CACAO 87186464130 | m
2 |Adapter 87160107930 | m
3 |Safety relief valve 87160108760 | m
4 |Wireform spring (10x) 87112000160 | m
5 |O-ring 16x3 (10x) 87167715970 | m
6 |Wireform spring (10x) 87147070240 | m
7 |O-ring 9,19x2,62 (10x) 87102050900 | m
8 |Washer 30x22,2x1,5 (10x) 87101031640 | m
9 |Automatic purger 87185050390 | m
10 [Lower housing 87160118190 | m
11 |Clip Wire 18mm (10x) 87186846990 | m
12 |Seal (10x) 87167713250 | m
13 |Seal 18mm (10x) 87167710030 | m
14 |Heat exchanger 87167719870 | m
15 |Screw & washer assembly M5x30 8716 1064520 | =
16 |Valve body 87160115950 | m
17 |Motor 87160113600 | m
19 |Clip (3x) 87160108000 | m
20 |Pipe 87160107980 | m
21 |O-ring 17x4 (10x) 87167711540 | m
22 |Flow pipe 87160110960 | m
23 |Washer 23.9x17.2x1.5 (10x) 87101030430 | m
24 |Pipe 87160108710 | m
25 | Temperature sensor 87160108090 | m
26 |Clip Wire 18mm (10x) 87186846990 | m
27 |Pipe with adaptor 87186449980 | m
28 |Return pipe distribution 87160107880 | m
29 |Elbow 87160107850 | m
30 |Wireform spring 19928638 u
31 [Screw 4x15 (10x) 29142113040 | m
33 | Turbine case 87160118200 | m
34 |O-ring 6x2,5 (10x) 87167711640 | m
35 |Blow off valve (I) 15bar 87174010160 | m
36 |Retaining spring 10mm (10x) 87167711670 | m
37 |Screw DIN7500 M4x12 (10x) 87186445540 | m
38 |Saftey Clip Supply Sensor 87161064880 | m
39 |Silencer 87160117560 | m
40 |Flow restrictor 14ltr. Pink 87161078870 | m
41 |Flow sensor adaptor 87161124910 | m
42 |O-ring 22x3 EPDM (10x) 87161067470 | m
43 |Turbine 87376007810 | m
44 |Flow pipe 87160108080 | m
45 |DHW Filter insert 87161064860 | m
46 |Washer 18.6x13.5x1.5 (10x) 87101030450 | m
47 |Adapter 87161117970 | m
53 |Flexible tube 87186448950 | m
54 |Washer 18,6x11,5x1,5 (10x) 87101031210 | m
55 |Pipe 87160107950 | m

GS4000W 24 C 23

Pump/Tubes

S5A

25.03.2019

13

6720890247




Spare parts list

8738891192.ab.RS

GS4000W 24 C 23

Control box

14



Description

S-Nr

Ordering no.

Remarks

&

g

8

3
2 [Shield 87186427700 | m
3 |Cover 87186427740 | m
4 |Printed Circuit 87483008490 | m
5 |Rotary handle 87160121430 | m
6 |Upper housing 19928695 u
7 |Cover 19928697 u
8 |Backpanel 19928696 u
9 |Set of Plugs 19928700 ]
10 |Transformer 19928702 u
11 |Shield 19928698 ]
12 |Code_Plug 1588 87144315880 | m
12 |Code_Plug 1589 87144315890 | m
13 |Manometer 19928681 u
14 |Fusing element T2,5A (10x) 19045213420 | m
15 |Fusing element TO,5A (10x) 19045227300 =
16 |Fusing element F1,6A 19928692 u
17 |Cable tree 8718646 7020 | m
18 |Screw 4x15 (10x) 87134030130 | m
19 |Pin (x10) 19928693 ]
20 |Hose 19928709 u
21 |Set of fixing brackets 19928710 u
22 |Keypad 19928701 [
23 |Ignition lead 87199058460 | m
24 |Cable 87160110510 | m
26 |Power supply cord 87044010320 | m
30 |Fixing bracket 87160109230 | m
31 |Plug 87144042870 | m

Resistor 89004315160 | m two phase net

GS4000W 24 C 23

Control box

25.03.2019

15

6720890247




Spare parts list

6720904736.AA/G

GS4000W 24 C 23

Mounting plate

16



Screw M4x6 (10x)

8719905 146 0

Washer 18.6x13.5x1.5 (10x)

87101030450

Washer 23.9x17.2x1.5 (10x)

87101030430

Changeover kit

7716 050 174

Pos |Description S-Nr Ordering no. Q Remarks
2
o
8
&
(4]
1 |Fixing bracket 87160108650 | m
2 |Connector 87160108660 | m
3 |Connector 87133056100 | m
4 |Gas elbow 87199050000 | m
5 |Screw DIN7500 M5x12 (10x) 87186445550 | m
6 u
7 ]
8 u
|

vertical

GS4000W 24 C 23

Mounting plate

25.03.2019

17

6720890247




Types of appliances

Appliance

Ordering no. Country S-Nr. Remarks
GS4000W 24 C 23 7 736 901 697 Croatia 7400
GS4000W 24 C 23 7 736 901 695 Estonia,Latvia,Lithuania 6100
GS4000W 24 C 23 7 736 901 696 Hungary 5000

25.03.2019

18

6720890247




25.03.2019 1 9
6720890247



Bosch Thermotechnik GmbH

BOSCH e
D-73249 Wernau / Germany

25.03.2019 2 0 6720890247



